RESERVDELAR
SPARE PARTS

!(!/9 78 x4

250WR /77%

i
v:;'!:%'

Husqgvarna
torcycles

Géller fromram nr
Valid from frame No ML—22000

Galler fr o m motor nr
Valid from engine No 2066 —0001

Y
N

od % 5 Qe

[ ¢
1

o\

P
‘ /
=1 '~

;
-5

¥4
o ‘ b

» Ny

I

7 \;:),l -~
s







HHusgvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:
Ball bearings:

Téatringar:
Sealing rings:

L = Langd
Length

= Antal kuggar
Number of cogs

N

N = Ny reservdel
New spare part

1012069-96 4-78

1.5

Gangdimension x langd (M6 x 30)
Thread dimensions x length

Gangdimension (M8)
Thread dimension

Typ, inre O x yttre @ x tjocklek (FBB6,4x10x1)
Type, inner @ x exterior @ x thickness

Typer. FBB = Fjaderbricka, 6ppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = Lasbrickainnertandad
Lock washer, inside indent

Fabrikantens beteckning (SKF 6301)
Manufacturers description

Inre @ x yttre @ x tjocklek (25 x 42 x 7)
Inner @ x exterior @ x thickness



B Husqvarna

Ram - Fotbromsreglage - Fotstdd - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1515173-01 1 = Vingmutter M6
Wing nut 41 2006476-14 2 SkruvMBx1 25
2 121516001 1 Elacer 42 1510665-01 1 Motorfastplt, hoger kpl. |
! ; | | ! Engine clamp plate, right compl. |
3/ 200837412 1 Skruy MEX30 42| 1510702-01 1 Motorfastplét, vanster Kpl.
4 1515108-01 : ; j Hyi | | - Engine clamp plate, left, compl.
- qlsa | 43 1510559-01 1 Distans
5 1515107-01 1 :‘eeve' | | Distance
- ' Bussning | i
| Bushing 47 2580153-01 1 Mutter M8
6 258014201 | 1 Mutter M6 48 200637112 4 SkruvMBx22
7 1515 427-01 | 1 B lank | Screw
- | . Bromslan ‘ L 3
| ! | 491 1515192-01 1 Kedjespéannare kpl |
1515 112-01 ] | FB:rage link j Cha’ln tensioner compl. i
- 81 15 - | Fiader 51 1515190-01 2 sl
| i | - pa
9 1515 425-01 ; | :prmg | | Rubber element
15425~ romsstang 52 151541301 1  Distansh
| - ylsa
1515 415.01 S| grake rod | . Distance sleeve
F 10 515415- | Bussning _
! i Bushing 53 20 62 335-11 ! 4 : Sc?gvrvuv M5 x 30
| 13| 1510691-01 | 1 | Ram (
e Frame 54 2581131-52 1 | Mutter M5
14 2801 634-11 2 | Bricka s
55| 1519343-01 1 Nummerplatfaste
Washer ‘ Number plate att.
15 1510 555-01 2 | Buffert | .
| 561 1519394-01 1 | Skyddsplat
| Buffer | | Protector plate
- 16 1513 070-01 2 | Styrlager | |
| Bearing !
17 151543301 1 Bromspedal
Brake pedal
18 1513 051-01 1 Fotstéd hoger
‘ Footrest right ‘
19 1513047-01 | 1 | Fjader héger ;
Spring right |
20| 2582118-14 | 8 | Mutter M8 |
‘ ‘ Nut }
21 28 01 501-01 1 Bricka8,5%x23x1,5 |
| Washer [
22| 1515427-01 | 1 | Bussning
Bushing
23 2006 368-12 | 1 Skruv M6 x 16 ;
i Screw i
24 2580142-01 | 1 | Mutter M6 |
| | Nut i ‘
' 25| 2006467-12 1 | SkruvM8x80 |
i Screw §
26 1510 622-01 | 2 | Motorfastplat |
i , Engine clamp bolt |
27 2006 472-14 3 | Skruv M8x105
i Screw ‘
281 2006 462-12 2 | Skruv M8x55 | i
: Screw I 3
29 1513 053-01 1 | Fotstod vanster !
Footrest left i 1
30 1513 048-01 1 | Fjader vanster ‘
Spring left
31 20 06 455-11 1 | Skruv M8x 30
Screw
32 2546118-14 1 Mutter M8 !
Nut f
33| 1510604-01 1 | Parkeringsstod |
Parking rest }
34 1510 442-01 1 Fjader
‘ i Spring 1
| 35 1519 344-01 2 | Nummerplatfaste ‘
| ! Number plate att.
136, 2801416-01 4 | Bricka6,5x22x1,5
Washer
. 37 1519342-01 4 | Bussning
| ! Bushing
138 1519419-01 1 | Nummerplatfaste
Number plate att.
39 2580142-01 4 | Mutter M6
! Nut
40 1519001-01 | 2 | Nummerplatvit
Number plate white i
i
1012069-96 4-78 1.5 5



B Husgvarna

Framgaffel - Bakgaffel
Front fork - Rear fork

54




Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1512321-01 1 ;ramgaffel kpl | 44 1510609-01 1 Bakgaffel kpl
ront fork comp ; | Rear fork compl
2 1512 329-01 1 Mutter | 46 1510 668-01 1 Slitskydd
| Nut | i ; Wear cover
3 2024 457-12 2 Skruv M8x35 ! . 47 2062 366-11 2 SkruvM6x12
! Screw | ! Screw
4 1512326-01 1 Saffelkrona Ovre } ‘ 48 | 2816201-01 2 Bricka6,4x12
. Fork Crown upper I ‘ Washer
5  1512327-01 1 Mutter || 491 2971200-03 4 O-ring
‘ - Nut ' | O-ring
6 20 24 460-12 4 Skruv M8 x 45 50 1 1510607-01 4 Nallager
Screw ; Needle bearing
7 1512 328-01 1 ! Bistansrin.g 51 1510 608-01 2 Distans
istance ring i | Distance
8 25 80 153-01 L4 ‘ Mutter M8 . 52| 1510621-01 2 Axialbricka
| Nut ‘ Washer
9 1512 322-01 1 | FC:Ea\‘if(elkrona | 53 1510560-01 1 Fastbult
! | - Fork crown compl 1 . Att bolt
11 1512325-01 1 \?Vricka ‘ 54 2581 170-12 2 MutterM12x1
i asher | Nut
12 2820 025-01 1 | Sparring SgA 25 | | 55 1510699-01 2 Stotdampare kpl m fjadrar 370 mm
i Circlip | 3 | Suspension unit compl with springs
58! 1510697-01 2 | stotdampare kpl 370 mm
| i | | Suspension unit compl
H - 1 i
P14 151235300 2 Hglnldaé? | 62 1510639-01 2 | Gummibussning
1 s ! | Rubber bushing
.15 29 64 650-02 2 gztarlmg 35x47x7 63 1510 643-01 2 g{astbricka
: i Plastic washer
16 1512160-01 2 | Bricka ovre 64 1510678-01 2 | Stalbricka
i | asher upper ‘
| | | Steel washer
17 1512302-01 2 B e 66 1510698-01 2 Fjader lang Gron 16,6 N/mm
1 206236211 2 | Skrov M6 x8 | Spring long Green 95 Lb/inc
‘ - | ooy e x 67 ' 1510646-01 2 | Fjader kort R6d 31,5 N/mm
! 1o | 1810823.01 o | packni | Spring short Red 180 Lb/inc
‘ i Ga;s kg'tng ' 88  1510573-01 2 | égdjestréekare
| 3 | | Chain tensioner
| | - ! | i |
20 } 2024 372-12 4 glé;g\\’lvMe x 25 |69 | 2509 318-11 2 Muner M6
| . i . Nut
2, 181218101 2 | Bricka undre 70 2580153-01 4 Mutter M8
| | | Nut
| 2| 20845712 2 | Skruv MB35 71 200645914 4 Skruv M8 x40
| crew
| 1512 269-01 i
| 8| ;1512269-0 SRR VA 72 1515429-01 1 Kedjestyrare kol
. | ain giude
4 1512 305-01 5
2 512305 | 2 Eg:,f(‘ﬁg’geﬂgggf 74 1515412-01 2 Rulle
| ! . Roller
25 1512258-01 | atni i :
|51 0 2 | Janingsbricka 75 151541301 2 Distansnylss
| istance sleeve
126 1512303-01 2 | Da indel kpl i
! i D:ggisrsgms;incﬁe compl 76 2006376-12 2 gkruv M6 x 35
27 = 1512307-01 2 | Fjaderlang 42 crew
Shring long 77 2580142-01 2 Mutter M6
1512 334-01 L=118 !
X 2 | Shring short m 78 151542601 1 Distans
i ' Distance
151217401
2| 5121740 2 | s 79 20204664 1 SkruyMBXTS
‘ crew
1512173-01
30 | 1512173-0 2 | Propp 80 258211814 | 1  MutterM8
. Nut
1 1512301-01 | I f ‘ i
| 1stasone 2 | Bk ta 81 151936001 1 Wireguide
| | i . Wire guide
1516 744-01
% °18 ! g;g}r(résr%tgg 82| 1512042-01 2 gétr!ing
! | Sea
1 33 2580 153-01 2 | Mutter M8 |
| Nut
34 1512 315-01 1 Wireféaste
Wire attachment Det. nr Benamning —
35 ‘ 2006 451-12 ! ggﬁg&wxm Part number Description
1512317-01 | ; ’
3% 15123170 2| atay,gg?é{)aarsr‘;‘tﬂcompl 1519122-01 Hallare for dampspindel
37 | 2024 374-12 4 | Skruv M6 x 30 E rolder for damping spinde
| Screw ‘ ¥erk|ty%neéfljlla er bakgaffel
w0 | 18238101 . Dampbussning : e o.gs eedlebearing Rear fork
Rubber element 51988501 gﬁ%dpoﬁ
‘ 41 151235301 P2 Distans 1519 856-01 Ur
} - pressn.dorn
‘ Distance Press out drift
42 1512 341-01 © 2 | Bricka10,2x26 1519 854-01 Bussnin
: Washer Bushingg
|43 ; 20 06 503-14 2 gkruv M10 x 60 1519 857-01 Ipressn.dorn
| crew Press in drift
1012069-96 4-78 1.5



B Husqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle

23

N
14-17, 19, 20




B‘ild Det. nr i st. Benémning Bild Det. nr st. Benamning
Fig. Part number pcs. Description | Fig. Part number jpcs. Description

1 1515266-01 1 | Gummihandtag hoger L
| Rubber handle righ

2 1515 278-01 1 Gashandtag kpl
! | Throttle handle compl

6 2062329-12 | 2 | SkruvM5x16
Screw

7 1515261-01 1 | Justernippel
Nipple

8 151526201 1 | Skyddshylsa
‘ Protecting sleeve |

9 1515277-01 1 | Gaswire
Throttle wire

10| 1575 3/0-01 1 | Bromshandtag kpl
Brake handle compl

111 1515022-02 1 Bromswire

i Brake wire

14 1213810-01 2 | Ansatsskruv ‘

: ! Screw

|15 2286 595-01 2 | Skruv ‘
| ! Screw |

16 1213821-01 2 | Kabelspannskruv
| Cable adjusting screw

17| 250981611 | 2 | Mutter M6
Nut

211 1515308-02 1 Frikopplingswire
Declutching wire

. 22 1515265-01 | 1 | Gummihandtag vanster ‘
Rubber handle left i

23 1545 2#-01 1 Kopplingshandtag kpl
| Declutching handle compl

24 1513 24201 1 | Styrstang
! Handle bar

- 32 1513 055-01 1 | Handtagsskydd hoger
Handle protector right

. 33 1513 056-01 1 | Handtagsskydd vénster
I Handle protector left

34. 1514 008-02 1 | Tanklock
Tank cap

35, 1514083-01 | 1 | Bransletank rod 11,91 .

; ! Fuel tank red
| 36, 2580153-01 1 | Mutter M8

; i Nut
| 37 2816211-01 2 | Bricka6,4x14 ‘
| Washer }
| 38 1514732-01 2 | Gummibussning i 3
[ Rubber bushing
39 2024388-14 | 1 | SkruvM6x90 ;
| | Screw |
40 1514041-01 1 | stad | |
! Support | |
41, 1514 056-01 1 | Branslekran ‘ |
| Fuel cock | }
42| 1514057-10 - | Bransleslang/m6x10 |
Fuel hose t
43| 1519362-01 1 | Tankhallare *‘
_ Tankholder
44 151353301 1 | Sadel
Saddle
45| 2006459-12 1 | Skruv M8 x40
Screw
46| 2582118-14 1 | Mutter M8
Nut
47|  2580142-01 1 | Mutter M6
Nut
| 48 1515281-01 1 | Skyddslock
i Protec washer

49| 1515282-01 | 1 | Skruv
i Screw

| 50| 1515283-01 1 Brytrulle ;
i | k Plastic roller ! |

L
511 1515287-01 ’ 1 Packning

| Gasket
' 527 2580118-01 | 1 | Mutter M4
‘ | Nut
1§13 535 0( SEAT CoVER b

1012069-96 4-78 1.5



B Husgvarna

Framhjul
Front wheel

"13-35,39,41-49°

30—-32,39, 41

10



B_ild Det. nr | st. Benamning Bild | Det. nr Benamning |
Fig. Part number pcs. Description ‘Fig.| Part number Description
1 200638312 4  SkruvM6x65 44 200645512 . Skruv M8 x 30 i
. Screw i Screw !
2 151802801 2  Sted 45| 1516 214-01 ' Medbrin
| | gare kpl
Support 1 | Driving washer compl
3 1518041-p2 1  Framskarm 47| L .
} Front mudguard 7 | 1516 2/701 ! B;:ggggallare
4. 1518121-01 | 4 | Gummibricka ; Y [ o
| Rubber washer 49 | 2880330-02 2 | g;gne3x14
5, 2580142-01 | 4 | Mutter M6 ;
; Nut !
6 28 24 215-08 Cyl pinne 3 x8 mm
Cyl pin
110 1516029-01 | | Falgband21”
Rim band
111 1516028-01 1 | Innerslang 3,00 x 21"
! ‘ Inner tube
12 1516141-01 1 Déack 3,00/3,20 x 21
Tyre
13 1516 200-01 1 | FalgwMm1,21”
| Rim
| 14 1516049-05 |18 | Eker L= 227 mm
| | | Spoke
| 15| 1516049-06 |18 | Eker L= 244 mm
! | Spoke
16 1516 202-01 36 | Nippel M4
Nipple
17 1516198-01 i1 Framhjul kpl exkl gummi
i Front wheel compl excl rubber
18 1 1516210-01 1 Framnav kpl
Front hub compl
19 1516 743-01 1 Bromsskdld kpl
[ ! Brake plate compl
[ 20 | 2965448-07 1 Tatring 25 x42x7
; ‘ Seal
21 1516 212-01 1 Distansring
! Distance ring
22 | 2931 200-38 | 2 | Kullager SKF 6302 RS
| i | Ball bearing
23 1516211-01 | 1 | Distanshylsa
| ! Distance sleeve
25 1516 084-01 1 AX?Imutter
i u
' 26 1516082-01 1 | Axel
Shaft
| 27 1516543-01° | 2 | Bromsback
‘ | ! Brake shoe
28 | 1516547-01 | 2 | Returfjader
i Return spring
29 1516 548-01 1 Excenter
§ Brake carm
| 30 | 2062 360-11 1 Skruv M6 x 6
| 1 Screw
| 32 1516667-01 1 | Bussning
| ; Bushing
1 33 1516747-01 1 | Havarm
| ! Lever
| 34 2816241-01 1 Bricka8,4 x18x1,5
| Washer
35 2580153-01 1 R‘Autter M8
| ut "
| _ TILLBEHOR
% ‘ 122525807 ! SSR ACCESSORIES
|37 | 2835217-01 1 | Saxpinne2x12 Det. nr Benamning
‘ Split pin Part number Description
38 | 1516194-01 1 Bygel
| ; ' Strop
39| 1516746-01 | 1 | Bussnin
| 1 Sleove® 1516 087-01 Ekerstas fram
40| 2801416-01 1 |Bricka65x22x1,5 Spoke unit front
| | Washer 1519 867-01 Ekernippelsats 36 st
41 1516745-01 | 1 | Hylsa Spoke nipple kit 36 pcs |
Sleeve 1519 886-01 Dacklas sats Cyl pinne 3 x 8, 40 st
42 2580153-01 | 1 | MutterM8 ( Tyre lock kit Cyl pin 38, 40 pes
Nut 1519 087-01 Déckjarn
43 2816231-01 | 1 | Bricka8,4x16 E Tyre bar
Washer ,

1012069-96 4-78

1.5

"



B Husqvarna

Bakhjul
Rear wheel

35
p A \ N\ \
16 —33;39-50 21-33;39-50

39-42

12




Bild Det. nr | st. Benamning Bild: Det. nr | st. Benamning
Fig. Part number  'pcs. Description Fig. Part number pcs. Description
1 1518143-01 1 | Stankskydd 48 | 2580153-01 1 Mutter M8
: - Splasch guard ; Nut
2 1518149-01 . 1  Bakskarm | 49| 1216549-01 1 Tatring ;
§ i . Rear mudguard { ‘ Seal |
3  2006371-12 | 4 | Skruv M6x22 150, 1516611-01 1 | Tatningshallare ‘
Screw * i 3 Seal case
4 2580142-01 | 7 | Mutter M6 | 51! 2006372-11 1 3 SkruvM6x25 |
Nut i 1 Screw
1}
5. 1518121-01 = 7 | Gummibricka L
i ' Rubber washer .
6 2816211-01 14  Bricka6,4x14x1,5 |
‘ Washer |
7 1518139-01 | 3 | Faste
| i Attachment
9| 1516761-01 1 | Falgband
; Rim band
10 2824 215-08 18 | Cyl pinne3x8
| Cyl pin
' 14 151650801 | 1 | Innerslang 4,00x18”
: Inner tube
15| 1516 759-01 1 | Dack5,50x17”
‘ | Tyre
161 1516 748-01 1 | Falg2,50%x17” |
| i Rim :
" 17 1516049-20 |18 | EkerL=182mm |
v | Spoke
. 18| 1516049-19 18 | EkerL=197 mm
| | Spoke
20| 1516202-01 136 | Ekernippel
Spoke nipple
21 1516 598-01 2 | Mutter
| Nut
122 1516556-01 2 | Distanshylsa
| f Distance sleeve
123, 1516753-01 1 | Distanshyisa
; ! Distance sleeve
L 24, 2965448-07 | 2 | Tatring25x42x7
! | i Seal
| 25| 2931200-38 2 | Kullager SKF 6302 RS
i | Ball bearing
1261 1516751-01 1 | Navhylsa
| Hub sleeve
27 1516 728-01 1 | Axel
i ‘ Shaft ‘
128, 1516752-01 i 1 | Distanshylsa !
| 3 ! Distance sleeve ;
130 1516725-01 | 1 | Lagerhyisa 5
| Bearing sleeve
31 2582116-14 6 | Mutter M6
| ! Nut
33| 2018374-14 6 | Skruv M6x30
} Screw
34! 1516 755-01 1 | Kedjekrans z= 53
i Sprocket
35, 1519884-01 1 | Bakhjul kpl exkl gummi17”
Rear wheel compl excl rubber
36! 1519883-01 1 | Nav kpl utan kedjedrev
| Hub compl
37| 1516665-01 1 | Bromsskold kpl
i Brake plate compl
40| 1516605-01 1 | Bussning
i Sleeve
i 411 2062 360-11 1 | Skruv M6x6
Screw
42 1516 667-01 1 | Bussning .
Bushing TILLBEHOR
43 1516543-01 2 | Bromsback ACCESSORIES
! | Brake shoe ; Det. nr Benamning
| 44 1516547-01 2 | Fjader Part number Description
| 45| 1516548-01 1 | Bromsexcenter 1519 885-01 Ekersats bak |
| | Brake carn Spoke unit rear ;
46 1516723-01 ' 1 | Havarm ; 1519 867-01 Ni 1
| | ppelsats 36 st |
| Lever [ Nipple kit 36 pcs |
47 2816 241-01 1 | Bricka8,4x18x1,5 | 1
| Washer | 1519 886-01 Dacklas sats Cyl pinne 3x 8, 40 st
| Tyre lock kit Cyl pin 3 x 8, 40 pcs
1012069-96 4-78 1.5 13



B Husqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

10

P T <)

2,3,11-13,72,73

75

N
62,63, 65,74

14



led Det. nr ! ost. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 258211614 1  Mutter M8 | 47 161093301 1 Nallager
! Nut | ! Need(e bearing
4  1514965-01 | 1 | Fastekpl 5 49 | 1610926-01 1 ' Nallager
} Attachment compl ‘ Needle bearing
6 2006376-12 | 1 | SkruvM6x35 51| 2900560-01 | 2  Woodruffkil 3x16
i | Screw | | Woodruff key
8 2816211-01 1 | Bricka6,4x16 52 | 1610868-01 1 Vevaxel hoger
! Washer | Crank shaft right
10 1514 925-01 1 Avgasrbr kpl | 54 1611 543-01 1 Vevaxel vanster
! Exhaust pipe compl ; 3 Crank shaft left
11 1514 826-01 1 Innerror 55 2901 265-01 1 Woodruffkil
| Internat tube i - Woodruff key
{12 1514878-01 1 | Lock 56| 1610921-01 1  Distansring
| ‘ i | Cover | | Distance ring
|14 2546120-14 | 4 | Mutter M10 57| 1610376-01 | 1 | Kolvkpl(cyl 069%2)
i ‘ Nut . Piston compl
.15 20184509-12 2 | Skruv M8x40 57 | 1610376-02 - | Kolvkpl (cyl ©69,53)
‘ || Sorew 57 1610376-03 R e 5 43.73)
16 1519813-01 1 ie;atstehkpl . | Pistonpcor%,pl
| | | achment comp
. [ 7 1610376- - Kolvkpl (cyl ©70,:8
| 18 1514668-01 1 ‘Egla > 810376-04 Pistonpcérglpl !
; i | oop |
Uva : . 1610 642-01 -
19 151464101 1 | Gummiskydd 58| 16108420 e onn rod
o Rubber protector 59 | 1611 741-01 1| Vevaxel kpl
20| 1514038-01 1| Elader « | Crankehant compl
; pring i 1 )
A 1stese0r 1| Lank 60| 1611597-01 1 | Rackning
: | in ‘ !
| - la
2 0064512 | 1 SknuvMBx25 61| 2580153-01 - 3 | Mutter M8
crew |
! . 4 lan
2 151988401 5 | Fiader 62 1514661-01 | Bricka
i ‘ pring !
Lo o 63 | 1514 662-01 5 | Gummihyisa
| 24 1514923-001 | 1 | Ljuddédmpare kpl |
| | | Slllencercomp | 151468801 | , Rubber sleeve
(25 202037455 | 4| Skruv MEX30 - Eylsa
i crew
25 288818001 4 Brickasdxt | 88 200646012 1) Skruv M8x45
% asher |
27 1611742:01 | 1 | Anslutningsror | 67| 200645312 1 Skruv M8x25
oal Connection tube 68 280149001 1  Bricka82x14
28 161039601 | 1 | Packning : - Waaka 0 X
i Gasket 1 | ;
| 29 1610357-01 2 | Ventilhallare i 60| 258211814 1 JNE?‘Q’ Me
| 3 ‘| Valve holder ; 1611 76401 | 4 ‘ 0
%0 161036201 | 1 | Packning 70 - Bampstay
| asKe : | ‘ .
o1 20628511 | 8 | SkruvMaxs ST BTS2 B et
| crew | ‘
32 1610377-01 | 4 | Ventilstod (72| 151495401 1 fasring
1 Valve support 73| 1514766-01 | 1 | Gnistslackare
33| 1610359-01 4 ¥e’ntil | .| Spark arrester
aive i I
| ‘ 75| 1514739-01 | 1 | Fastekpl
34 1611 647-01 1 | Cylinderlock i
C%mder head [ 76| 2006153-12 2 ‘f::riihn;n:;tgmp‘
3 1611 632-01 1 | Cylinderfoder ; LS Serew
‘ Cylinder liner } i 1
37| 1611 658-03 1 | Cylinder kpl | |
Cylinder compl !
1 39| 1610912-01 1 | Packning
Gasket
40 1610730-01 | 1 | Avgasstos
Exhaust manifold
41| 2024370-12 4 | Screw
42 1610831-01 | 1 | Kolvring (cyl
. Piston ring TILLBEHOR
[ 42 1610831-02 - | Kolvring (cyl @ ACCESSORIES
‘ 1 3 Piston ring Det nr Sors )
| ! N | . ; . enamning
42j 1610831-03 giosltvi;:r;lgn(gcyl Q | Part number Description
| 42 1610831-04 | - | Kolvring(cyl @ |
| .| Pistonring 1 1519 830-01 Renoveringssats, flaps
| 44 1611738-01 | 2 | Lasring Overhaul Kit, reed-valves
‘ | Circlip 1519 249-01 Dorn f6r kolv
46 1610971-01 2 Distansring Drift for piston
| Distancering L 1519 847-01 Krok for fjadrar
| Lo Hook for springs
1012069-96 4-78 1.5 15



B Husqvarna

Vevhushalva, hoger
Crankcase, right




TILLBEHOR

Bild Det. nr I st. Benamning
Fig. Part number pcs. Description ACCESSORIES
Det. nr Benamning
1 1611608-01 1 g?;nﬁg:gévg; v?ars, pair Part number Description
2 29 32 524-21 1 Kullager SKF 3205/C3
i | Ball bearing i Kedjedrev/ Front sprockel
3. 1610810-01 1 . Flans | |
| . Flange i ‘ 1612 471-01 z=10
4} 29 65 444-01 2 | Tatring25x 35X 6 [ 16 12 471-02 z=11
| s .| iea' | 1612471-03 z=12
5/ 1225 -01 ackning | _
! Gasket ! 1612 471-04 z=13
6/ 206232812 4 SkruvM5x14 ‘ 1612471-05 z=14
| Screw I : 1612 471-06 z=15
7 28 88 170-01 4 | Bricka FA 5,3x10x0,5 1612 471-07 2= 16
i Washer ! |
| 1612 471-08 z=17
8| 29 31 180-04 1 | Kullager SKF 6301/C3
‘ | Ball bearing : 16 19 805-01 Packningssats
9 29 31 240-04 1 Eullllabger SKF 6204/C3 P Gasket set
all bearing .
; | | 1519 243-01 Monteringsplatta
10 1610 938-01 1 }El[éns i Mgunt\ti:wggstpand
| Flange )
1519 810-01 A f h
11 161158101 1 Packning Pullertor erankease.
aske
) 1519105-01 Avdrag for lager
12 122536001 1 | Packning Puller for ball bearing s
Gasket 5011 930-01 Avdrag f6r lager
13 2063328-52 | 4  SkruvM5x14 Puller for ball bearings
Screw 1710 229-01 Insexnyckel M6
14 1610 774-01 1 | Frikopplingsaxel Allen kéy Mé
Deciutching shaft 1519178-01 Dorn @ mm
15 29 65175-01 1 ‘gétrling10x22><7 Drift ©40 mm
ea 1519179-01 Dorn @44 mm
16 1611 171-01 1 Eavarm Drift 044 mm
ever
1519 -01 Monteringsvev for vevhus
17 2580153-01 1 “N/‘blt“e' M8 Mounting tool for crankcase
18 1614 728-01 1 | Kabelgenomféring
Grommet
19 28 16 190-01 1 Bricka5,3x12x1
Washer
20 1225077-01 1 | Stoppskruv
| Stop screw SEE SERVicE BuiceEriw
21 20 24 385-12 8 ' SkruvM6x75 | ; -
Screw 5 # 3-020
22 2816 201-01 8 | Bricka6,4x12x1,5 !
Washer
24 1611 571-01 1 Magnetkapa - ; AN K CAS E
| Magneto cover /e 19 &10-0/ RicHT CR CASE HACF
25  2024372-12 4 | Skruv M6 x 25
. ! Screw 76 /1277891 FLAVGE
26 1611 441-01 1 Kéapa, kedjecrev o kT
! | Cover, sprocket /225 3s&8-vl CcAsk
27 2024376-12 | 3 | Skruv MBx35 i
{ | Screw
28 161142201 | 4 | Dragbult, cylinder
! | Cylinder stud
[ 29 1612537-01 1 | Magnetplugg
| Magneto plug
30 12 25 025-01 1 | Packning
Gasket |
31 1610 777-01 4 | Flansbussning d=8 mm 3 v
‘ | Flange sleeve i i
32 1610776-01 2 | Styrhylsa ;
| | Stearing sleeve | |
33| 2838465-01 1 | Raffelpinne6 x 55 }
j Dowel pin |
34 1519 374-01 1 | Kedjelas5/8x1/4”
| . Master link
35 1519 373-08 1 | Kedja5/8x1/4,110R
| Chain
3%  1612471-04 1 | Kedjedrevz=13
| Spracket
37 1612472-01 1 | Distansring
| | Spacer
38| 2820020-01 1 | Sparring SgA20
‘ . Circlip
39 1611621-01 1 | Packning
| Gasket
1012069-96 4-78 1.5 17



B Husqvarna

Vevhushalva, védnster - Kickstart
Crankcase, left - Kick-starter

18



Bild Det. nr ! st Benamning i Bild Det. nr I st. Benamning

Fig. Part number  pcs. Description Fig. Part number | pcs. Description
1 12 25 438-01 1 Medbringarehijul 42 1225356-01 1 Bussning
Driving wheel ! Bushing
2 12 25 439-01 1 | Fjader 43 2931265-57 . 1 = Kullager SKF 6205 NR/C3
i ! . Spring . Ball bearing
3 1612344-01 | 1 | Medbrindgareskiva kpl | 44| 2965549-14 | 1 Tatring30x52x7
| | Driving disc compl ; ! Seal
5 1225434-01 1 Kickstartaxel 45 2932524-21 1 Kullager SKF 3205/C3
‘ ‘ - Kick start shaft ! Ball bearing
6/ 2820020-01 1 | Lasring SgA20 46 5012782-01 | 1 = Packning
| Circlip ! | Gasket
7 1225436-01 | 1 | Lasring a7 16 11 474-01 1 Bussning
. Circlip Bushing
8 1225442-01 1 | Packning 48 1225437-01 1 Returfjader
| Gasket | . Spring
9| 1225443-01 1  Stodbricka Lo !
| Support washer |
10 2026370-44 2 | gkruv |
: i | crew |
| ; s </ ULLETIX;
11 122544001 | 1 Lyfthake SEE SERVICE &
| Pawl | | # 32 .
) ‘ ‘ ~020
120 ;225 44 -0/ 1 | Buffert | |
| | Buffer 3 ‘
13 161078601 1 | Lock 4 s9@s-01  LEFT CRAWKCASE
; ‘ Cap | AALF
14, 1225621-10 1 | Slang/m4,8x8 | }
‘ Hose/m [ }

15 16 12 680-01 1 | Kickstartpedal kpl ! | | |
Kick starter pedal compl ‘ }

16 2970135-01 . 0-ring13,3x2,4 |

| O-ring
17 20 24 455-12 1 Skruv M8 x 30 ) ;
Y s 2619 g (SN g/ (gvER ARM |
20 28 01 416-01 1 Bricka 6,5 x 22 | i i
Washer o |
21 2024368-12 | 1 Skruv M6 x 16 i | ;
Screw | |

22 1225702-01 | 1 | Pedalgummi
i Pedal rubber

23 1611486-01 1 | Vevhuskapa
Transmission cover

24 2024376-12 7 | SkruvMBx35
Screw

25 16 12 504-01 1 | Fotvéxelpedal |
Shift lever i ‘

26 1612813-01 1 | Pedalgummi
Pedal rubber

Skruv M6 x 20 | i
. Screw i ‘

| 28, 2965289-07 1 | Tatring17x28x6 i ;
‘ i Seal |

291 1611 535-01 1 | vaxelmekanism kpl ‘
| Gear links compl |

27 2024 370-12 1

30 1225077-01 1 | Stoppskruv |
Screw , ;

| 31 2816190-01 1 | Bricka5,3x12 - ‘ ;
[ Washer |
32 1610823-01 1 | Packning !
Gasket |

33 20 62 364-11 1 | SkruvM6x10 I i
Screw ‘

34 16 11 606-01 1 Vevhushalvor par |
Crankcase halves pair i

i

35 1610777-01 4 | Flansbussning d=8 mm
I Flange sleeve

36  2826571-01 2 | Cylpinne

‘ | Dowel pin
37 1610779-01 1 | Stédbricka | |
i Support washer | |
38 2062827-11 | 4 | SkruvM5x12 | |
i ; ; Screw | 3 |
39 1610792-01 1  Packning ! L
i ! | Gasket | i i
40, 1611 465-01 2 | Bussning
i | Sleeve ;
41 298122057 1 | Kullager SKF 6303 NR/C3 P o
| | | Ball bearing | ; 1

1012069-96 4-78 1.5



B Husgvarna

Viaxelldda - Transmission - Koppling
Gearbox - Transmission - Clutch

20



Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number  pcs. Description Fig. Part number  pcs. Description
1 1611 138-01 1 Drivhjul z= 29 39 16 12 484-01 1 Axel
Driving gear Shaft
20 1611101-01 1 Mutter 40! 2820010-01 1 Sparring SgA10
| Nut Circlip
I 37 1611160-01 1 | Tryckstang 41 16 12 485-01 1 Bricka
i Push rod ; Washer
L4 1611170-01 1 | Axelhylsa 421 1612 489-01 1 Sparrarm
Shaft sleeve i Ratchet arm
5 1611 166-01 1 | Axiallager 43, 1612493-01 1 Distansarm
Axial bearing Distance arm
6 1611 167-01 1 Axialbricka 44! 16 12 494-01 1 Fjader
Axial washer Spring ‘
7. 2226370-06 1 . SkruvTSS6x20 45! 1612 486-01 1 Kulissrulle kpl !
| Screw Linkroller compl :
8 2509316-02 7 | Mutter M6 46 2024366-39 1 SkruvMBx12
Nut Screw
9 1611150-01 1 | Stodplatta 47 1612488-01 1 Sparrhjul
' ‘ | Support plate ‘ Ratchet wheel
L 10 1611152-01 6 | Dampelement 491 2995175-01 3 Bricka15x24x 1
i . Damping element i i Washer
j 11 1611 151-01 6 | Distansring | 50 16 12 593-01 1 Fjader
Distance ring | Spring
121 1611148-01 1 | Kugghijul z=70 511 1612 455-01 1 | Sparrhylsa
5 Cog wheel Ratchet sleeve
13 1611149-01 1 | Kopplingskorg 52 1612870-01 1 Stegmatare
1 Clutch ring ; Stepfeeder
14 2123368-02 6 | SkruvM6x16 53 1612895-01 1 Medbringarhake
Screw Pawl
15 1611 156-01 1 Kopplingscentrum 54 16 12 600-01 1 . Vaxlingsaxel
Clutch hub Gear shaft
16 1611 157-01 6 | Lamell m belagg 55 16 12 594-01 1 | Fjader
Disc w lining Spring
17 1611158-01 5 | Lamell 56 2820015-01 2 Sparring SgA15
Disc Circlip
18 1611 168-01 1 | Tryckskiva 57 1612 843-01 1 Axel
Pressure plate Shaft
19 1611177-02 5 | Fjader 58 1612848-01 1 Vaxelforare 2-6:an
Spring Gear striker
20 1611169-01 5 | Distanshylsa 59 1612896-01 1 Vaxelfoérare 1-5:an
Distance sleeve Gear striker
21 2816 222-01 5 | Bricka6,7x16x1,5 50 1612 501-01 1 Kugghijul start z= 21
! i Washer Gear wheel start
| 22' 2006 378-57 5 = Skruv M6 x40 61 12 25 713-01 1 Bussning
| Screw . Sleeve
23 2820025-01 4 | Sparring SgA25 63 1612 442-01 1 Kugghjul 1:anz= 33
Circlip Gear wheel 1 sr
24 1611155-01 2 | Bricka 64 1612 415-01 1 Lagerhylsa
Washer Sleeve
25 1611154-01 1 1 Né”ager ‘ 65 2995 250-01 1 Bricka17,02x23x 1
| Needle bearing Washer
| 26 1611153-01 ' 1 | Innerring 661 1612 409-01 1 Kugghjul 4:an z= 24
i Internal ring ; Gear wheel 4th
|27 16 12 508-01 1 | Huvudaxel z= 14 | 67 1612 470-01 1 Hjalpaxel
; | Clutch shaft 1 ; - Sprocket shaft
| 28 1612404-01 | 1 | Kugghjul 4:anz= 23 i i - iul 5:an z=
| Gear wheel 4th 68j 1612 410-01 1 éggrgw#éj.gphz_ 22
2 161241801 1 | Lagerhylsa 69 1612411-01 1 Kugghijul 6:an z= 21
i eeve ‘ Gear wheel 6th
| 30/ 1612421-01 | 3 | Bricka 700 1612 408-01 1 Kugghjul 3:an z= 2
| | | ! jul 3:an z= 26
i | \P/(Vasher sian 6 25 27 | Gear wheel 3rd
| 31| 1612405-01 | 1 ugghjul 5:an, 6:an z= 25, i g il 2:an 7=
LT Gear wheel 5th, 6th 71 161245301 1 Kudghjul 2:an 2= 29
| 321 1612842-01 2 | Bricka 721 1612 416-01 1 Lagerhylsa
| | | Washer ! Sleeve
| 33, 1612497-01 1 . Kugghjul 3:anz= 20
} | Gear wheel 3rd
I 34 16 12 480-01 1 | Lagerhylsa
‘ i Sleeve TILLBEHOR
.35, 1612481-01 .1 | Distansring ACCESSORIES
| i i i Spacer Det. nr Benamning
36! 1612496-01 -1 Kugghjul 2:an 2= 17 Part number Description
| { | Gear wheel 2nd
Y 16 12897-01 1 ‘ Vaxelfoérare 3-4:an 1519 805-01 Avdrag for drivhjul
i 1 | Gear striker Puller for driving wheel
' 38 161242401 | 3 | Ledrull
: ‘ | Guide roller i

1012069-96 4-78 1.5

21



B Husqvarna

Svidnghjulsmagnet
Flywheel magneto

22



Bild: Det. nr st. Benamning Bild | Det. nr I st.
Fig. Part number pcs. Description Fig.! Part number pcs.
11 1614743-01 1 | Svanghjulsmagnet kpl
i Flywheel magneto compl
2 1614 714-01 1 | Tandspole
Ignition coil
3, 2580142-01 2 | Mutter M6
‘ Nut
4, 2006368-12 | 2 | SkruvM6x16
! Screw
5 2771 01-160 1 | Kontakt
‘ ! Contact
6 27 7202-132 1 | Isolerhylsa
Insulating sleeve
7. 277101-130 1 | Kontakt
. Contact | :
8! 277202-132 1 | Isolerhylsa ! ?
: Insulating sleeve | ;
10 1517 281-01 1 Kortslutningskontakt !
i | Killer
113 16 14 635-01 1 | Tandstiftsskydd
| Spark plug protector
[ 14 1227233-02 1 | Tandstift Bosch 24072 1
| | Spark plug 1
15| 2062329-12 3 | Skruv M4 x16 |
| Screw | ‘ ;
16 1610995-01 1 | Mutter | ‘
i Nut ;
17 1614644-01 ' 1 | Distansring i
‘ Distance ring ;
18 . 2816201-01 2 | Bricka6x12 1 j
i Washer
| |
‘ | E
| | I !
1 i | | !
3 ;
TILLBEHOR
ACCESSORIES !
Det. nr Benamning
Part number Description

12 27 233-03
50 11 953-01
1519 334-01
1519 347-01
1519276-01

1519 322-01

Tandstift Bosch W260 T2

Tandstiftsfodral
Spark plug cover

Héllverktyg; for svanghjul
Holder for tlywheel

Tandstiftsnyckel

Spark plug key
Avdragare for svanghjul
Puller for flywheel

Instéliningsdorn Motoplat
Timing fool Motoplat

1012069-96 4-78

1.5

23



B Husqvarna

Forgasare
Carburettor

\—_\

1

¢ Jo
5.y

o
N -
@ %)
2 -

© 24



st. T Benamning

Bild Det. nr | st. Benamning Bild Det. nr
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1613 532-01 1 Forgasarekpl 41 16 13 564-01 1 Flottérarm
Carburettor compl Float lever
2 16 13 128-01 1 Skyddshylsa 42 16 13 567-01 2  Bricka
‘ Protector sleeve Washer
3! 1613916-01 1 | Stallskruv 43! 1613568-01 1 Luftmunstycke AJ 2,0
: . Tension screw ! Air jet
4 1613908-01 1 Mutter 47 . 2024 453-02 2 Skruv M8x25
. Nut i Screw
6 16 13 570-01 1 Forgasarelock | 48 28 16 231-01 2 Bricka8,4x16
Carburettor cover 3 ; Washer
7 1613571-01 1 Trottelfjader . ‘ .f
Throttle spring I | ! f
8 1613584-01 1 Wirelas B |
Wire lock | !
9 16 13 583-01 1 | Hallare
Neddle holder
10 1613575-01 1 Trottel CA 2,0
; . Throttle '
11 2200430-17 4 | Skruv M5x16 |
Screw !
12| 2804 301-01 4 ' Bricka
Washer
13 1613 569-01 2 | Hallare
Holder
14 1613 448-20 - | Slang/m6x4
Hose/m
15 16 13 590-01 1 | Gummiskydd
Rubber cap
16 1613589-01 1 | Startventil, kpl
; Start valve, compl
17 1613594-01 1| Fiader ;
| Spring ;
18 16 13 595-01 1 | Chokereglage ‘
? Choke lever
19 1613 572-01 1 Fjader
) | Spring
20 16 13 573-01 1 Luftskruv TILLBEHOR
Air screw ACCESSORIES
2 1613 588-01 1| Stallskruv Det. nr Benamning
Adjusting screw Part number Description
22 1613587-01 1 Fjader —
Spring
23 16 13 565-01 1 Nalventil kpl
Needle valve compl ag\i/#njder?:nstycke
24 1613585-01 2 | Flottérstopp f i
| Cap 16 13 556-01 MJ 390
25 1613 566-01 1 stift 1613557-01 M J 400
. Peg , 1613 558-01 MJ 410
26 16 13 578-01 2 | Flottor 16 13 559-01 M J 420
28 1613552-01 :ll'olat tycke N J Q-8 | 16135810 M\J 440
- 1 almunstycke - |
Needle jet | 161356201 M J 450
29 1613580-01 1 | Mellanskruv 1613 563-01 M J 460
! Distance screw _
30 1613560-01 1 auvudmunstycke M J 430 mggg,‘g"fg];ke”
: | Main jet
31 1613586-01 1 Skalpplat | 1613543.01 NJQ-4
‘ | Baffle plate } 1613 550-01 NJ Q-5
i 32 1613546-01 1 ‘ Tomgangsmunstycke PJ 45 | 1613 551-01 NJ Q-6
‘  ldling jet 1613 553-01 N J R0
33 1613543-01 1 | Packning -
| | Gasket 1613 554-01 NJR-2
34 1613574-01 1 | Flottorhus 1613 555-01 NJR-4
Float chamber T , tvck
3 161357901 | 1 Nl dingjers o eyeren
Needle
36 161358101 1 | Bottenskruv 1613 544.01 PJ3S
- o]
1 Screw, drain 16 13 545-01 P J 40
37  1613582-01 1 | Packning 1613 547-01 PJ50
Gasket 16 13 548-01 PJ55
38! 161358-01 1 | Klamma
‘ | Clamp Trottlar
| 40 1613533-01 1 | Anslutning kpl Throttles
! Connection compl 16 13 576-01 CA25
1613 577-01 CA3.0

1012069-96 4-78

25



B Husgvarna |

Luftfilter
Air filter

26



Bild | Det. nr st Benamning ! Bild | Det. nr [ st | Benamning
Fig., Part number §pcs. Description ' Fig. Part number }pcs.f Description
1 206237811 4 | Skruv M6 x 40 J i
i 5 Screw ;
| 2, 1613493-01 1 Lock !
‘ Cover |
i3] 1613472-01 1 Luftfilter | i
| Air filter | ‘
6| 258014201 1 | Mutter M6 .
i Nut ‘ |
7. 2801416-01 1 | Bricka6,5x22x1,5 Lo
! Washer
8 20 41 432-11 1 Pinnskruv M6 x 120
Stud
9/ 1514590-01 3 | Vibrationsdampare j
Vibration damper 1
10, 2582118-14 4 | Mutter M8 L
Nut |
11 16 13 281-01 1 Faste
Attachment
12 51 20 300-01 1 Nit4x12 | |
| Rivet | i
13| 2801 230-11 8 | Bricka4,4x10x0,5 L
Washer |
| 15| 1613 492-01 1 | Stankskydd |
| | Splash guard |
| 16| 1613331-01 1 | Stankskydd
! Splash guard
17 16 13 539-01 1 Klammer
Clamp
18| 1613536-01 1 | Anslutning
i Connection
19 1613 275-01 1 Klammer
Clamp
20, 1613471-01 1 | Luftfilter kpl
I Air filter compl
21 16 13 356-01 1 Luftfilterbehallare kpl
Air filter holder compl
22: 2006 453-12 1 Skruv M8 x 25
i Screw
| |
|
|
i |
TILLBEHOR |
ACCESSORIES
Det. nr Benamning
Part number Description

1519 824-01

Olja luftfilter
Air filter oil

1012069-96 4-78

1.5



B Husqvarna

Elektrisk utrustning
Electric equipment

28



Bild: Det. nr I st. Benamning Bild ! Det. nr Benamning
Fig. Part number pcs. Description Fig.| Part number Description
[ 1. 1517312-01 - | Hast matarsats kpl MILES
; | Speedo-meter kit cpl MILES
. 21 1517312-02 | - | Hast matarsats kpl KM
| 1 i | Speedo-meter kit cpl KM ‘ i
3/ 1519878-01 | 1 | Klocka MILES 1 |
§ Speedo-meter MILES !
41 1519877-01 | 1 | Klocka KM
‘ § Speedo-meter KM
5 2024376-12 4 | SkruvM6x35
Screw
6 1517326-01 1 | Faste vénster P
. Attachment left i et
7/ 151732501 | 1  Faste hoger Jb1 9 fosar Gasket S
| : Attachment right i
8! 2801416-01 | 4 | Bricka6,5x22 !
! ! Washer ‘
9 5015495-01 | 2 | Gummigenomfdring |
! Rubber attach _,
10, 2580132-01 2 | Mutter M5 |
‘ i Nut !
L 11 151730101 | 1 | Bojlig axel y
| | Speedo wire 1 |
121 1517 306-01 1 | Avvisarbygel I ;‘
| | ! Wire protec j
| 13| 2581146-01 2 | Mutter M6 ﬁ
| Nut i
14 2816211-01 2 | Bricka6,4x14 1
Washer |
15 2006 371-12 2 | Skruv M6 x22 i
! i Screw i
{16 1517302-01 | 1 | Vinkelvaxel |
| | Angle gear |
17 151731501 | 1 | Stralkastare |
‘ ; Head lamp i
118 1517319-01 | 2 | Distans |
| i Distance |
[ 191 1517 304-01 2 | Lampfaste i
i i Lamp attachment i
200 2816211-01 12 | Bricka6,4x14 !
| Washer _
|21 2006374-12 6 | Skruv M6 x30 ;
i Screw 3{
| 22 2581146-01 4 | Mutter M6 L
i ; Nut f
23 1517 300-01 2 | Lamphallare %
Lamp attach !
24 1517 311-01 1 Baklykta
- Rear lamp
25 1519049-01 1| Nummerplat vit
| Number plate white
| 26 2006368-12 | 2 | SkruvM6x16 |
? Screw |
27| 2580142-01 | 2 | Mutter M6
Nut
29 /5 17 33601 |+ | Buc8 (6 V) CLEAR

1012069-96 4-78 1.5

29



